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LR N 162cm / 92kg
BMI 35 18.5~24
A 12.5mg/dL 14~18mg/dL
v o IRk 9.6x10°mm3 3.2~9.8x10°m
ALT 22 8~40U/L :
AST 22 8~40U/L
Serum creatine 1.3mg/dL 0.2~1.6mg/dL
1 Ve AR 186mg/dL 120~200mg/d|
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LACOXA SR Etodolac 400mg 1Tab
PLAQUENIL Hydroxychloroquine 200mg 1Tab
SALAZOPYRIN EN | Sulfasalazine 500mg 2Tab

BENZON Benzbromarone 50mg 1Tab QDAM
NASONEX Mometasone 50mcg/dose 1Puff
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ISOMIL Verapamil 40mg 1Tab

ERA Fludiazepam 0.25mg 1Tab

BOKEY EN Aspirin 100mg 1Cap

NORVASC Amlodipine 5mg 1Tab

COAPROVEL Irbesartan 150mg 1Tab

Hydrochlorothiazide 12.5mg

PROGOR Diltiazem retard 180mg 1Tab BID
DENOSIN Desloratadine 5mg 1Tab HS
RIVAPRESS Methyldopa 1Tab BID

A

B 2
REMERON SOLTAB Mirtazapine 30mg 1.5Tab
DEANXIT Flupentixol 0.5mg 1Tab
Melitracen 10mg
SYMBICORT Formoterol 4.5mcg/dose 1Puff
Budesonide 160mcg/dose
SLEEPMAN Zolpidem 10mg 1Tab
5k g S
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SERETIDE 250 Salmeterol 36.25mcg/dose 1Puff BID
EVOHALER Fluticasone 250mcg/dose
BEROTEC N 100 Fenoterol 100mcg/dose 1Puff PRN
XANTHIUM Theophylline anhydrous 200mg 1Tab Q12H
DONISON Prednisolone 5mg 8Tab QD
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LEVEMIR Insulin detemir 0.142mg/L 40U
VOLV Metformin 500mg 1Tab

CF 1 & b7 &

R g ¢ H
NOVONORM Repaglinide 1mg 2Tab
GLUCOBAY Acarbose 50mg 2Tab TID
METFORMIN Metformin 500mg 2Tab TID
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R gt # £
B.B. Clindamycin 300mg 1Cap
SUXEN Ciprofloxacin 250mg 1Cap
Ibuprofen 400mg 1Tab
ANZEN Serratiopeptidase 10mg 1Tab QID
BRONCOLIN Guaifenesin 50mg 1Tab ID
Theophylline sodium glycinate 100mg
FENSCIN Fenspiride 40mg 1Tab QID
WEISUFU Dicyclomine 2mg ; Scopolamine 2mg ; 1Tab QID
Chlordiazepoxide 5mg ; Magnesium
aluminum hydroxide 350mg ; Magnesium
hydroxide 58mg : Chlorophyll sodium copper
3mg ; Aluminum silicate 60mg
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Amlodipine A*"{ 2%~15%
Diltiazem 2%~15%
Etodolac 1%~10% x
Verapamil 3.6%
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Symbicort ¥2 Seretide 5 * ?
Bt = & & | Onset | Duration
Symbicort Formoterol ”} <3min 12hr
4.5mcg/dose -
Budesonide
160mcg/dose
Seretide 250 | Salmeterol 30~48min 1%
Evohaler 25mcg/dose
Fluticasone
250mcg/dose




Step 1

Step 2

Step 4

Step

E

As needed rapid
beta2 agonist

beta2 agonist

Select one Select one To Step 3, selectone | To Step 4, add either
or more .
Low-dose Low-dose ICS + | Medium or high-dose Oral
inhaled ICS Long beta2 agonist | !CS+Long tbetaz glucocorticosteroid
agonis
Leukotriene Medium or high- Leukotriene A
modifier dose ICS modifier treatment

Low-dose ICS +
Leukotriene modifier

Sustained release

theophylline

Low-dose ICS +
Sustained release
theophylline

-
GINA

A typical short course of oral
exacerbation is 40 ~50mg predt

ocorticosteroid for a

approached the patient’s personal best value, the oral
glucocorticosteroid can be stopped or tapered, provided
that treatment with inhaled glucocorticosteroid contilgs.
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If asthma is not controlled on the current treatment regime
step up treatment. Generally, imp @vement should be se
within 1 month. But first review the. gatlents medicatio
technique, compliance, and avoidance of risk factors.

If control is maintained for at least 3 months, step down with a
gradual, stepwise reduction in treatment. The goal Is to
decrease treatment to the least medication necessary t
maintain control. 0&
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Theophylline » NSAID

5z % ¢ HE | 7%

XANTHIUM | Theophyliine anhydrous 200mg 1Tab Q12H

( % »*Theophylline 200mg )
W vt F Rk £ 4 4 Theophyll
400mg/day

SR

BRONCOLIN | Guaifenesin 50mg 1Tab QID

LACOXA | Etodolac 400mg | 1tab | BID

Theophylline sodium glycinate 100mg
( & »*Theophylline 49mg )

[buprofen 400mg 1Tab QD | & H
25
54

-

% “-SOAP

F LA AL E A F]IE IR
L) fg’# \ “ ’ ‘}"{’g
esz«'}wﬂ 3% ;

200mg '( PN heophylllne 200mg )V ITab QL2H
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1.GINA (http://www.ginasth@ma.com/ )
2.Drug information handbook 15 edition
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